


Directed Research Project

1

This Directed Research Project on “Assessing options for greywater management in small and medium 
towns” was supported by the Center for Water and Sanitation. Guidance was provided by the CWAS team at 
CEPT Research and Development Foundation, CEPT University.

It was carried out towards partial fulfilment of the requirements for the award of a Master’s Degree at the

Faculty of Planning, CEPT University, Ahmedabad, India.



▪ Wai grey water 
profile

▪ Typical layout
▪ Surveying 

strategy
▪ Survey results
▪ Other site findings

▪ Research aim
▪ Objectives
▪ Data collection 

methods
▪ Case studies

DRP OUTLINE SITE PROFILE ANALYSIS WAY FORWARDINTRODUCTION
[...]
• O&M: Rs 2-3 Lakhs per year

Kawardha, Chhattisgarh 

Project period-operational since 2013

Project scale- City wide

Type-Conveyance and treatment

• Implementing organization: PHED and Laxmi

civil engineering, Nagpur

• Designed Capacity: Minimum 2.1 MLD

• Sullage treatment plant of Kawardha is

designed for BOD load of 430 mg/liter and

suspended solids of 300 mg/liter

Greywater treatment, Bengaluru

Project period-operational since 2017

Project scale- Neighbourhood

Type-Treatment and reuse

• All the bath and kitchen water is pumped

into an overhead tank, which is connected to

all the flush toilets in the building.

• Small amount of alum and bleach are added

in order to make water free from impurities

and odour



DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION

Under this policy, the treated

wastewater is supposed to be

used for the purposes like

serving industrial estates,

cooling thermal plants and

other non-potable purposes

Water supply for non-potable

purposes from industrial

estates and power plants

would be withdrawn if they are

located in a vicinity of 50 km for

any of these 71 municipalities

The policy targets to reuse at

least 6,888 million liters of

treated wastewater daily,

generated from 71 urban

agglomeration by the year

2020

Wastewater from 
households

Treatment 
systems

Conveyance to 
industries

Reuse for non 
potable purposes

SOURCE: Maharashtra government (2017); Gujarat government; Rajasthan government; Madhya Pradesh government;

States with wastewater reuse policy

Projects on greywater management





Primary surveys

• Focussed group discussion

• Household surveys

• Perception study

Interacting with officials and workers

Interacting with other stake holders like:-

• Chief officer

• Sanitation inspector

• Engineer

• Local masons

Literature review

Looking into other secondary sources like: -

• CSP 2014

• Septic tank assessment Wai

• MPCBs repot of river pollution

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



• Sampling type- Purposive sampling

• Population of Wai (2011)- 47,268

• Sample size- 101 

• Samples from HHs abutting water bodies- Minimum 3 from each 

Prabhag 

• Sample size from each Prabhag were calculated based on their 

respective population weightage  

Gurebazar slum

Kashikapadi slum

Minor roads

Major roads

Municipal boundaries

Water bodies

Prabhag-3

Prabhag-1

Prabhag-2

Prabhag-4

Prabhag-5

Location Samples to be taken

Prabhag-1 17

Prabhag-2 18

Prabhag-3 21

Prabhag-4 20

Prabhag-5 18

Gurebazar slums 4

Kashikapadi slums 3

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



Current situation (for year 2019)

• Considering population = 47,268 for the year 2019

• The values given have been calculated on the basis of population

given above

Total wastewater generation

Percentage of greywater 
conveyed through drains

Percentage of greywater 
treated

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION

Total water supply

Zone 1
Zone 2
Zone 3

Number of disposal points in 
river Krishna

Disposal points

SOURCE: CSP Wai (2014); Primary survey



DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION

User interface and containment

Manhole: Septic tank Supernatant and greywater outlets

• Average septic tank dimensions for individual HHs

• Length- 1.82 m; Width- 1.21 m; Depth- 1.37 m; Volume =

3.01 cu.m.

• Ground water table’s average depth range- 6.09 m to

7.62 m and the soil is of coarse shallow type which

makes it infeasible to install soak pits

• Almost all HHs have a separate plumbing system for

wastewater from toilets and greywater

• Sanitation inspector quoted that “There may be almost

5-10% households (not based on any survey result,

just an assumption) that may bypass their septage

directly into drains.”

SOURCE: CSP Wai (2014); Primary survey



Krishna Nadi Sewa Samiti dredging solid wasteSolid waste dumping in and around drains

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION

Conveyance

Drains closed by residents

• Average drain dimensions

• Width range – 0.3 m to 1.5 m; Depth- 0.3 m to 0.9 m ;

Total length- 40.61 km

• The drains which are documented as closed are

not typically closed but covered by informally by

shop owners, residents, etc

• No steps till date have been taken till date to close

the drains except a small attempt i.e. protecting

these drains by placing MS wire mesh over drains.

Post installation, most of this protecting mesh

were either stolen or damaged.

SOURCE: CSP Wai (2014); Primary survey

• The instances of solid waste dumping into drains has

decreased due to strict penal actions against

violators i.e. 500 Rs. per violation.

• There was a dedicated contract for cleaning the

drains active till the end of previous year, but as of

now this activity (cleaning of drains) does not have a

dedicated contract. Instead, the Nagarparishad has

given a contract for freelance labourers (21) which

help in maintenance of the drains along with 32

assigned sanitation workers. . Cleaning of all these

drains is done once or twice weekly.

• Currently the only envisioned project in the sector of
grey water management is proposing an underground
sewerage/sullage system, DPR of which has already
been prepared.

• Krishna Nadi Sewa Samiti works for the betterment of
river Krishna in Wai

• It organizes weekly drives to dredge solid waste
dumped in river Krishna.

• They have also started looking at managing greywater
but no progress has been made as of now



Untreated grey water flowing through the drains

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION

Treatment and disposal/reuse

Parameters Standard 

limit

Sample 

range

Samples 

above 

standard 

limit

Remarks

BOD mg/L <30 50-100 2 Unsafe as per MPCB

COD mg/L <250 150-250 2 2 values are nearer to 

limit value

Total coliform No./100 ml >1600 6 Unsafe

Faecal coliform No./100 ml <1000 >1600 5 Need to be treated 

before discharging

Comparison of Grey water and effluent quality test results with discharge 
standard limit:-

Comparison of River quality samples with standard limit:-

Parameters Standard

Limits for Class C 

river

River samples at 

up stream

River samples at 

down

stream

BOD(mg/l) <3 3.90 5.10

Total 

coliform(no./100ml)

<500 Uncountable Uncountable

Faecal 

coliform(no./100ml)

** >1600 >1600

SOURCE: Underground Settled Sewer in Wai (PAS)

Untreated grey water flowing into river Krishna



Divided into two zones-

1) Zone I (Northern side of river)

2) Zone II (Southern side of river)

Proposed underground sewage/sullage network plan

Zone 1

Zone 2

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION
SOURCE: Underground Settled Sewer in Wai (PAS)



Divided into two zones-

1) Zone I (Northern side of river)

2) Zone II (Southern side of river)

Total length of proposed underground drainage network- 40.61 Km

• HDPE DWC  pipes ranging from 200 to 300 mm

• RCC NP-2, NP-3 and NP-4 pipes ranging from 400 to 550 mm

Two treatment plants:-

1) Zone I- 3.00 MLD

2) Zone II- 2.50 MLD

Treatment technologies considered:-

Moving bed bio reactor (MBBR)

Sequencing batch reactor (SBR)

Oxidation ditch (OD)

Activated sludge process (ASP)

Proposed underground sewage/sullage network plan

Location of STPs
Minor drains
Major drains

- Selected technology for treatment

Total capital cost: -

Rs. 5.73 crores

Total annual maintenance cost: -

Rs. 0.74 crores

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION

Particulars Total per capita 

Project cost

Per capita network cost (Amount in Rs) 4,274

Per capita STP cost (Amount in Rs) 833
SOURCE: Underground Settled Sewer in Wai (PAS)

Particulars Wai

(2017-18)

Sinnar

(2018-19)

Hingoli

(2013-14)

Design Population 56,608 1,41,776 1,38,019

Design length (km) 40.61 79.54 125

Design capacity(MLD) 6.30 16.84 14.90

Per capita Network cost .Rs 4,274 2,631 3,810

Per capita STP cost Rs 833 1,481 665

Per meter length cost Rs. 5,958 4,651 4,207

Total cost of project 34 Cr 68 Cr 67 Cr





Capital cost

O & M cost

Capital cost

O & M cost

▪ Does not require conveyance

▪ Should be 3 m away from any ground water 
source

▪ Not suitable for areas with higher ground 
water table and low soil permeability

▪ Should be located at a place where the 
natural gradient can be obtained 

▪ It should be 5 m away from any ground 
water source

▪ Not suitable for areas with higher ground 
water table and low soil permeability

Rs. 8,600 (4 HHs)

Rs. 320 per annum

Rs. 7,000 (for one HH)

Rs. 280 per annum

SOURCE: Government of Tamil Nadu (2017); Greywater management resource book; Household water treatment and safe: storage options in developing countries:

▪ Convenient transportation and installation
▪ Excellent adaptability

▪ Does not require conveyance
▪ Provides the potential of on site reuse 

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



SOURCE: Overview and feasibility of advanced grey water treatment systems for single households (2014)

Sr 
no.

Description of technology Performance Ease of use Dependence on 
utilities

1 Chlorine disinfection

2 Coarse filtration + (disinfection with 
chlorine tablets)

3 Coarse filter +100mm fine filter

4 Sedimentation + (disinfection)

5 Coagulation/floculation + Sédimentation 
+ (désinfection) 

6 Filtration through soil bed

7 Filtration over ceramic filter bed + 
(disinfection)

8 Reed bed

9 In-door reed bed with internal 
recirculation

Sr 
no.

Description of technology Performance Ease of use Dependence 
on utilities

1 Pre-membrane filter, sedimentation, UF 
membranes

2 Biological treatment with activated sludge 
technology based on black water treatment units + 
UV disinfection

3 Biological treatment with moving or fixed
bed bioreactor + UV disinfection

4 Biological treatment with RBC (rotating biological 
contactors) + UV disinfection

5 Fine filter + activated carbon filters + MF filter

6 Multilayer filter bed + RO (reverse osmosis)

7 MBR (membrane bioreactor) 

8 Ozonisation, pre-membrane filter, UF membranes, 
final disinfection

Good Moderate Poor

DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



• These drains can also convey supernatant produced from

septic tanks

• Constructing these drains is relatively easy and does cost

less, but do not provide hygienic disposal

• Closing these drains with the use of materials like precast

RCC slab is also not advisable as it may create a

hinderance in regular operation and maintenance

procedures.

• Conventional sewerage systems are widely used in

densely populated urban areas.

• These large networks of underground pipes convey both black

and greywater together from households to generally a

centralized disposal/treatment facility mostly using gravity.

• These large networks of underground pipes convey both black

and greywater together from households to generally a

centralized disposal/treatment facility mostly using gravity.

• This sewer system is designed only to carry liquid wastes

coming from household

• Advantages- Reduced water requirement, reduced excavation

costs, reduced material costs and reduced treatment

requirements over conventional sewer system

• Disadvantages- Need for periodic evacuation and disposal of

solids from each interceptor tank in the system. Some special

precautions to be taken like to prevent illegal connections to

avoid solids from households which can create problems

Capital cost Capital cost Capital costRs. 20,000 per Km Rs. 29 lakh per Km Rs. 1.52 lakh  per Km

SOURCE: CPHEEO; SITC; The Design of Small Bore Sewer Systems
DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



Capital cost

O & M cost

Land req.

High area requirement
Odour and mosquito nuisance if poorly 
maintained

Does not require electrotechnical 
equipment
Simple to construct, operate  maintain
High BOD  and pathogen removal

1.5-4.5 million Rs./MLD

0.06-0.1 million Rs./MLD/year

0.8-2.3 ha/MLD

Capital cost

O & M cost

Land req.

Low pathogen removal 
Not suitable for extreme weather 
conditions especially cold

Low O & M costs
Significant nutrient removal
No odour and mosquito nuisance

1.5-4.5 million Rs./MLD

0.18 million Rs./MLD/year

2-6 ha/MLD

Capital cost

O & M cost

Land req.

Low suspended solids removal
Large land requirement
High power requirement for aeration

Less sludge generation compared to 
aerobic process

30-80 million Rs./MLD

0.2-1.0 million Rs./MLD/year

-

Capital cost

O & M cost

Land req.

High energy requirement
Requirement for skilled labourers
Continuous power supply required

Low area requirement
Performance is not affected by 
seasonal variations

2-4 million Rs./MLD

0.3-0.5 million Rs./MLD/year

-0.15-0.25 ha/MLD

Capital cost

O & M cost

Land req.

Require adequate post treatment for 
meeting discharge limit
Poor coliform removal
Sensitive  to seasonal variations

No external energy requirement
Low sludge generation
Can absorb hydraulic and organic 
shock loading

2.5-3.6 million Rs./MLD

0.08-0.17 million Rs./MLD/year

-0.2-0.3 ha/MLD

SOURCE: Centre for Science and Environment; CPCB report 2015,Treatment system includes Secondary and Tertiary system; Wastewater Treatment Technologies- Existing and Upcoming; COMPENDIUM OF SEWAGE TREATMENT TECHNOLOGIES
DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



Capital cost

O & M cost

Land req.

Problem of blockages and clogging
Requires more area compared to ASP 

Lower process monitoring
Simple O & M
Generate sludge with better setting 
characteristics

2-4 million Rs./MLD

0.3-0.5 million Rs./MLD/year

0.25-0.65 ha/MLD

Capital cost

O & M cost

Land req.

Energy consuming
Skilled professional required for O & M

Better than conventional trickling 
filters
Not susceptible to seasonal changes
Can reduce BOD up to 80-90%

3.36 million Rs./MLD

1.68 million Rs./MLD/year

-

Capital cost

O & M cost

Land req.

Periodic cleaning of reactor bed 
required
Excess biomass growth due to 
blockages

Primary sedimentation not required
Small space requirement
Capacity to handle shock loads

3-5  million Rs./MLD

0.06- 0.75 million Rs./MLD/year

0.06 ha/MLD

Capital cost

O & M cost

Land req.

Energy consumingLess space requirement

10.8 million Rs./MLD

1.4 million Rs./MLD/year

0.055 ha/MLD

Capital cost

O & M cost

Land req.

Energy consuming
Skilled operators required
Uninterrupted power supply required

Excellent effluent quality
Less area required
High N,P and coliform removal

11.5 million Rs./MLD

1.6 million Rs./MLD/year

0.055 ha/MLD

SOURCE: Centre for Science and Environment; CPCB report 2015,Treatment system includes Secondary and Tertiary system; Wastewater Treatment Technologies- Existing and Upcoming; COMPENDIUM OF SEWAGE TREATMENT TECHNOLOGIES
DRP OUTLINE OVERVIEW ANALYSIS CONCLUSIONINTRODUCTION



Capital cost

O & M cost

Land req.

Pollution load reduction upto 80%
Increase in DO from 150-200%

Suitable for in-situ treatment in rivers, 
flowing streams
No skilled labour is required
Improves aesthetics

Method-Filtration, sedimentation, bio 
digestion and biosorption by microbes 
and plants
Capacity:50-200 KLD/sq.m

200-500 Rs./KLD

20-50 Rs./KLD/year

50,000 Rs./KLD

8500Rs./KLD/year

Capital cost

O & M cost

Land req.

Clogging of fiter
Skilled supervision required
High energy consumption

Less sludge production
Less space requirement
High BOD and TSS removal

-

-

-

Capital cost

O & M cost

Land req.

Chemical cleaning of filter required
High energy consumption

Low footprint
Less retention time required
High quality effluent
Less susceptible to seasonal variations

10.8 million Rs./MLD

1.8 million Rs./MLD/year

0.0003 million Rs./MLD/year

Capital cost

O & M cost

Land req.

Requires energy for operation
Needs to be clubbed with other 
(primary/secondary) system

Good substitute for planted filter as it 
requires less area
Easy O & M
Very effective in eliminating odour 0.0003 million Rs./MLD/year

Capital cost

O & M cost

Land req.

Hydraulic retention time ranges from 